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YOUR PARTNER FOR THE BEST QUALITY

TEST REPORT

155, Beodeunaru-ro, Yeongdeungpo—-gu, Seoul, 150-038 Rep. of KOREA TEL 82-2-2164-0011 FAX 82-2-2634-1008

Report No : TAN-000284 Receipt Date : Jan.15.2015

Client : Si Won, KIM Test Completion Date : Mar.11.2015
Hankuk Haniso Co.,Ltd.
70, Bugokgongdan 1-gil, , Dangjin-si, Chungcheongnam-do, Rep. of
KOREA

Sample : Glass Wool(E-Saver 32K)

TEST RESULTS
TEST ITEM ' UNIT | SAMPLE RESULT ' TEST METHOD

Density ... ko - 3BKSLO02:2014
Thermal | W/ - ; 0.032 | KS L 9102 : 2014(By Means
Conductivity(Mean to(m-K) | ; ' of the Heat Flow Meter
Temperature 20°C) I S S \Apparatus)
Thermal T W/ - : 0.039 | KS L 9102 : 2014(By Means
Conductivity(Mean b (m-K) | : ' of the Heat Flow Meter
Temperature 70°C) S e b s Apparatus)

* USAGE : QUALITY CONTROL
* Testing Environment : Temperature : (23 £ 2) °C , Humidity : (50 = 5) % R.H.

NOTE : 1. The test results on this test report are only limited to the samples and sample names provided by the
customer and KTR does not guarantee the quality of all products of the customer, and you can confirm the
authenticity of the test report online (www.ktr.or.kr) or by using the QR code.

2. This test report shall not be used for public relation, advertisement, lawsuit and any other purposes outside
the scope of its defined usage.

3. Only original copy (including certified copy) of the test report is valid — electronic copy (hard and/or soft) is for
your reference only.

The above testing certificate is the accredited test result by Korea Laboratory Accreditation Scheme, which
signed the ILAC-MRA.

Rim Hakhoo Yo Feok

Prepared by Kim Haksoo Reviewed by You Seok

Tel: +82-41-589-0010 Technical Manager

E-mail: nabi@ktr.or.kr E-mail: youseok@ktr.or kr
Mar.11.2015

Korea Testing & Research Institute

Accredited by KOLAS, Republic of KOREA

President CQM / CJ/‘W /4« ,

O] :
QR Code to verify genuineness
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